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MEASURING THERMAL CONDUCTIFITY

Report No.: 9213201099
Sample Thickness : 41,53 mm
Sample polybid
Dimensions 300*300*40
Test date 16/1/2012
Remarks
== ————— e __l
Measuring| Heatflow | Temperature | Temperature | Temperature- = Sample mean Thermal
No. | I warm sample | could sample difference temperature conductivity
surface surface on sample
(W) (°C) (°C) (K) (°C) (WIm*K)
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1 0.288 ! 53 150 | 8.7 10.2 0.06160
! 2 | 0295 | 18.2 279 9.7 23.1 0.06330
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50 7.0 9.0 11.0 13.0 15.0 17.0 19.0 21.0 23.0 25.0 Z7T.0 29.0
Sample mean temperature (“C)
Lambda (10°C) = (0.0616 +/-0.0012) W/(m*K)
Result +/- expanded uncertainty (factor 2)
Tel Aviv, 18.01.2012
Energy section
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